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November 18, 2019

Ms. Angelika Schmidt-Koch
DELIUS GMBH & CO. KG
GoldstraRe 16 —~ 18

33602 Bielefeld

Germany

Reference: Laboratory Test Report
l.ab ldentification No. 38906
Invoice No. 70101

Dear Ms. Schmidt-Koch:

One (1) sample, identified as ARTICLE KEA 37022, was received and tested in accordance with the
California Technical Bulletin 117-2013, Section 1, Cover Fabric Test. The results are as follows:

Test Results
Vertical Char Lengths

25mm 30mm 24mm

The sample submitted meets the requirements of the above standard. There were no ignitions or
smoldering after 45 minutes on any of the three specimens tested. In addition, none of the three test
specimens displayed a char which was greater than 45 mm.

If there are any questions or when we can be of further assistance, please let us know.
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Brian S. Dement
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OUR LETTERS AND REPORTS ARE FOR FHE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED. ANY COMMUNICATION TQ OTHERS OR THE USE OF OUR COMPANY NAME MUST RECEIVE PRIOR
APPROVAL. OUR TEST RESULTS APPLY ONLY TO THE BAMPLE TESTED AND ARE NOT NECESSARILY INDICATIVE OF THE QUALITIES OF APPARENTLY IDENTICAL OR $IMILAR PRODUCTS. SAMPLES NOT DESTROYED
IN TESTING ARE RETAINED A MAXIMUM OF TRIRTY DAYS. THE LETTERS, REPORTS OR NAME OF DIVERSIFIED TESTING LABORATORIES, INC. MAY NOT BE USED IN ADYERTISING TO THE GENERAL PUBLIC.



